
Investigation of the Capability 
of Point-of-Use/Point-of-Entry 
Treatment Devices as a 
Means of Providing 
Water Security

research report on





EPA/600/R-06/012
February 2006

Investigation of the Capability 
of Point-of-Use/Point-of-Entry 

Treatment Devices as a Means of 
Providing Water Security 

U.S. Environmental Protection Agency 
Office of Research and Development

National Homeland Security Research Center
Irwin Silverstein, Ph.D., P.E.
AAAS Environmental Fellow

February 2006



ii  WIPD

Table of Contents
Acknowledgments ...........................................................................vi
Disclaimer .......................................................................................vii
[...]
mercury and lead.12, 16

With regard to limitations, SBAC filters typically will 
not remove most heavy metals, viruses, small bacteria, 
arsenic, fluoride, iron, or nitrates. These filters also tend 
to harbor bacteria that grow on trapped organic matter, 
and the bacteria can migrate from the filter to the water 
at a later time. Most manufacturers recommend that the 
filters be replaced about every six months, even though 
the adsorptive capacity may not yet be totally exhausted. 
However, replacement may be required sooner depending 
on the quality of the incoming water and the amount of 
usage. Replacement filters generally cost $30 to $50.17

Figure 1 Carbon Adsorption Process

Image was reproduced with permission from Home Water Treatment 
(NRAES-48), 1995, Natural Resources, Agriculture, and Engineering Service, 
Cooperative Extension, Ithaca, N.Y., http://www.nraes.org



     Capability of Point-Of-Use/Point-Of-Entry Treatment Devices 11

Granular Activated Carbon (GAC) Filters
GAC is extremely porous and can have a surface area 
of about 1,000 square meters per gram (equivalent 
to 125 acres per pound). Many organic compounds, 
such as chlorinated and nonchlorinated solvents, select 
SOCs, naturally occurring organic matter, some gasoline 
components, and trihalomethanes, can be adsorbed onto 
the GAC surface. For some pesticides, such as atrazine 
and alachlor, GAC has a very low adsorptive ability. 
This material is also effective for removal of chlorine 
and moderately effective for removal of some heavy 
metals and metals that are bound to organic molecules. 
In addition, activated carbon processes show promise 
for removal of biotoxins and other potential organic 
contaminants of concern.13

Typically, GAC is a viable treatment technology for 
those compounds with a Freundlich K value greater than 
200 ug/g (L/ug)1/n. The Freundlich K is defined as a 
constant generated during adsorption isotherm studies 
in which the mass of material adsorbed is plotted against 
an equilibrium concentration; for a log-log plot, log 
K represents the Y-intercept. While this rule of thumb 
may be helpful, the adsorption of some compounds is 
difficult to predict when the Freundlich K value is near 
that threshold. However, many SOCs have Freundlich K 
values in the thousands, enabling their ready adsorption. 
When a Freundlich K value is not known, it can be 
predicted typically within an order of magnitude from 
the molecular weight, density, and solubility values.18 The 
error in this prediction becomes important for weakly 
adsorbing compounds.

From a regulatory perspective, GAC POU units, as 
well as SBAC POU units,  have been identified as small-
system compliance technologies for SOCs (except as 
noted above), and GAC and SBAC POE units are under 
investigation as small-system compliance technologies 
for SOCs. GAC is a recognized technology for removal 
of many VOCs, and GAC POE treatment has been 
identified as a small-system technology in the proposed 
radon rule. Regardless of the design, GAC filters are 
subject to clogging and, like all types of activated carbon 
filters, provide an environment for bacterial growth. 
When obtaining a variance under SDWA to allow the use 
of this technology at the point of use or point of entry to 
meet the National Primary Drinking Water Regulations, 
post-device disinfection (e.g., UV, discussed below) to 
address HPC bacteria must be considered.13 The variance 

consideration applies despite the April 2002 opinion by 
the World Health Organization that the presence of HPC 
growth in POU/POE treatment devices does not indicate 
a health risk, provided the entry water is biologically 
safe.19 Backwashing can improve long-term effectiveness 
for removal of organic compounds and provide some 
control of bacterial growth, but it does not improve radon 
removal efficiency.

GAC is not effective at removing fluoride, chloride, 
nitrate, hardness (calcium and magnesium), or most 
metal ions and is not recommended at the point of 
use for removal of radon or VOCs. GAC is also not 
as effective as SBAC, especially with regard to removal 
of chlorine, taste-causing substances, or halogenated 
organic compounds. Maintenance considerations 
include replacement of spent cartridges and particulate 
prefilters, if used, and periodic backwashing when GAC is 
employed at the point of entry.

Reverse Osmosis (RO) 
This type of POU/POE treatment relies on water pressure 
to force only “clean” water to migrate through the pores 
of a semipermeable membrane (see Figure 2). The effect 
of the applied pressure is to reverse the tendency of 
dissolved materials in water from moving naturally via 
osmosis from a solution of lower concentration to one of 
higher concentration. The membrane or filter typically 
will have a pore size between 0.00025 and 0.001 µm, 
which will allow water and molecules less than 200 
daltons in size to pass. The liquid on the other side of 
the membrane that contains the retained contaminants 
is conveyed away as waste. For POU/POE treatment, 
typical clean water production rates are 10 to 30 gpd, 
while the wastes, usually 70 to 75 percent of the influent 
water, are discarded.  

The two most common RO membrane types are thin 
film membranes (TFMs) made of polyamide polymers 
and cellulose acetate membranes (CAMs). CAMs are 
hydrophilic and are less prone to fouling than TFMs. 
One inherent weakness of a CAM is that it is subject 
to being degraded by microorganisms. While CAMs 
are more chlorine-resistant, TFMs are more widely 
used because they are more durable and can tolerate a 
higher range of pH. Also, their performance is better, 
especially in low-pressure water systems. Both these types 
of membranes have pores small enough to remove high 
molecular weight organic compounds, as well as many 



12  WIPD

Feed Water
Under Pressure

Water Stream
to Storage Tank

Rejected Contaminants
(Concentrate)

Waste Stream
to Drain

Semipermeable
Membrane

Water Flow
Treated Water

(Diluted)

low molecular weight anionic species by electrostatic 
repulsion because the membrane acquires a slight 
negative charge at drinking water pHs. Typical inorganic 
contaminants removed include a number of metals, 
chlorides, fluoride, and sulfates. RO is not effective 
for removal of low molecular weight (less than 100 
daltons) organic compounds such as trichloroethylene, 
trihalomethanes, and some pesticides, although removal is 
dependent on both molecular weight and geometry.20   

While these filters will effectively remove viruses, 
membranes are subject to tearing, which could allow 
viruses and other microbes to pass through. Leakage 
can occur around seals of the assembled device, which 
can allow contaminants to short-circuit the membrane 
barrier. In addition, RO membranes are subject to 
biological fouling, and strong oxidants, such as chlorine, 
can damage the membranes. The presence of salts in the 
influent can lead to membrane scaling problems, and 
exposure to air can lead to the precipitation of elemental 
sulfur or metallic sulfides on the membrane. The waste 
stream from POE RO units may have special disposal 
requirements and may require pH adjustment to prevent 
corrosive wear on piping. Furthermore, the introduction 

of waste liquid into the wastewater collection system 
could disrupt processes at the wastewater treatment plant.

RO membrane filtration requires more maintenance 
than SBAC filters and many other POU/POE 
technologies. Maintenance considerations include 
cleaning of the storage vessel and replacement of spent 
or worn membranes, particulate prefilters, and post-
treatment GAC polishing filters. RO filtration is more 
costly than SBAC filtration and produces less water 
(only a few gallons of treated water per day in POU 
applications). Also, since POE filters rely on high 
pressures—a minimum of 40 pounds per square inch 
(psi)—they will not function in an emergency involving 
a power outage, unless there are standby generators. 
Offsetting these disadvantages is the fact that RO may be 
able to remove many more types of contaminants. From 
a regulatory perspective, RO POU is an acceptable SSCT 
for antimony, arsenic, barium, beryllium, cadmium, 
chromium, copper, lead, fluoride, radium, selenium, 
thallium, and uranium. An RO POE unit is not an 
SSCT, but it is recognized as a removal technology for 
arsenic, copper, lead, fluoride, nitrate, SOCs, radium, 
uranium, and microbials.

 Figure 2 RO Process
Image was reproduced with permission from Home Water Treatment 
(NRAES-48), 1995, Natural Resources, Agriculture, and Engineering Service, 
Cooperative Extension, Ithaca, N.Y., http://www.nraes.org



     Capability of Point-Of-Use/Point-Of-Entry Treatment Devices 13

Untreated
Water

Filtered
Water

Suspended solids
accumlate on the
filter material.

Filter housing

Filtered water contains
particles too small to be
trapped by the filter.

 Figure 3 Microfiltration Process

Microfine Filters
Microfiltration (MF) membranes have pore sizes that 
typically range from about 0.1 to 0.2  µm. These filters 
are capable of removing bacteria and cysts and typically 
can retain particles down to 0.1 µm in size. For example, 
Cryptosporidium oocysts range from 4 to 7 µm in size. 
Ceramic and SBAC are commonly used to provide MF. 
The former has an advantage over the latter because it can 
be cleaned and reused a number of times before requiring 
replacement. Microfilters also can be configured as flat-
sheet, spiral-wound elements; hollow-fiber modules; 
or tubular modules. An example of a hollow-fiber 
arrangement in which the untreated water passes through 
the filter in a cross-flow manner is shown in Figure 3. In 
addition, microfilters are used as prefilters in combination 
with RO treatment devices.20

Ultrafilters
The implementation of ultrafiltration (UF) membranes 
for POU treatment is similar to that of MF membranes. 
However, UF membranes have pore sizes that range from 
about 0.01 to 0.04 µm and are capable of preventing 
the passage of particles greater than 100,000 daltons, 

including proteins and suspended solids. Smaller particles, 
such as mono- and di-saccharides, salts, amino acids, 
low-weight organic compounds, inorganic acids, and 
sodium hydroxide, are not removed. UF membranes 
can, however, remove viruses, bacteria, and cysts. These 
filters can also be configured in flat-sheet, hollow-fiber, or 
tubular arrangements.13, 21

Specialty Media
Specialty chemical adsorbents, in a configuration similar 
to GAC POU treatments described earlier, are being 
used to remove one type of contaminant or group of 
contaminants at the point of use and the point of entry. 
Removal of inorganic contaminants such as arsenic 
and fluoride can be accomplished by using activated 
alumina (e.g., hydrated aluminum oxide), granular 
ferric hydroxide, and other specialty iron-based media; 
these typically consist of ferric oxide or ferric hydroxide 
granules, activated alumina coated with iron, or natural 
materials substantially impregnated with ferric hydroxide. 
These media will require periodic replacement when 
spent, and periodic backwashing and occasional cleaning 
of a storage tank will be necessary when used at the point 
of entry.

Image was reproduced with permission from Home Water Treatment 
(NRAES-48), 1995, Natural Resources, Agriculture, and Engineering Service, 
Cooperative Extension, Ithaca, N.Y., http://www.nraes.org



14  WIPD

Iron Media and Activated Alumina  Various designs 
and materials have been investigated to improve the 
removal efficiency for specific contaminants. With regard 
to arsenic removal, the iron-based media perform longer 
than activated alumina before media replacement is 
required. While activated alumina primarily removes 
fluoride and arsenic (V) [arsenate] and does perform 
better at a lower pH (best between 5.6 and 6), iron-based 
media generally are more effective at removing both 
arsenic (III) [arsenite] and arsenic (V) [arsenate], although 
oxidation of arsenite to arsenate prior to filtration can 
increase its removal efficiency, depending on pH. In 
addition, activated alumina is more likely to experience 
interference affecting arsenic removal from competing 
ions such as silica, fluoride, phosphate, and sulfate than 
iron-based media. Although it is feasible to regenerate 
both types of media, albeit less practical for POU/POE 
applications, granular ferric hydroxide and ferric oxide 
cannot be regenerated. When used to meet arsenic 
removal requirements in a POU unit, activated alumina 
cannot be regenerated and must be taken off-site for 
disposal. Furthermore, both types of media also remove 
selenium and chromium. From a regulatory perspective, 
specialty media using activated alumina is a recognized 
POE technology only for removal of arsenic, fluoride, 
and uranium, and is considered an SSCT for the final 
arsenic rule in a POU mode. However, activated alumina 
is undergoing further investigation in a POU mode for 
fluoride and selenium.12

Nanofilters  Nanofilters can remove particles in the 
0.001 to 0.005 µm range, which include some dissolved 
organic compounds, as well as viruses, bacteria, and cysts. 
Nanofilters are also capable of arsenic removal. Two types 
of nanofilters are described below.

One manufacturer has produced a nano alumina 
electropositive filter consisting of heavily aggregated 
fibers that are primarily boehmite (AlOOH). These fibers 
are 2 nanometers (nm) in diameter, tens to hundreds 
of nm long, and are distributed over a microglass 
fiber (0.6 µm) matrix. The manufacturer has reported 
that this filter is capable of retaining viruses, bacteria, 
and other pathogens. For example, the manufacturer 
reported that a greater than 6-log reduction was achieved 
for bacteriophage MS2, greater than 6-log for the 
enterobacteria Klebsiella terrigena, greater than 5-log for 
Cryptosporidium, as well as greater than 99.5 percent for 

DNA and greater than 99.96 percent for endotoxins. 
No other test results were reported regarding removal 
efficiencies for other potential biological contaminants.22

In an EPA Phase I research project that investigated 
arsenic removal capabiltity to meet the 0.01 mg/L 
drinking water standard, the manufacturer 23, 24 first 
evaluated a nonwoven fibrous nano alumina fiber filter 
previously used in pathogen challenge testing and then a 
filter comprised of granular forms of nano alumina/iron 
hydroxide composites (primarily FeOOH and AlOOH, 
with small amounts of MnOOH). Based on experimental 
data evaluating this hydroxide composite sorbent bed as 
a function of challenge concentration and flow, it was 
projected that a conventional POU cartridge 2.75 inches 
in diameter and 12 inches in length can contain sorbent 
in excess of what is necessary to meet a 2,000-gallon 
test conducted under EPA’s Environmental Technology 
Verification Program (http://www.epa.gov/etv). 
Accordingly, there is sufficient volume in the cartridge 
to add components such as a biological (including 
virus) filter or activated carbon for chlorine removal. For 
example, one option is to use the nano alumina fiber 
electropositive filter in combination with the granular 
hydroxide composite to achieve acceptable microbial 
and arsenic removal efficiencies. The nanofibers can also 
absorb trace heavy metals, as initial data showed that 
they absorb low ppb levels of arsenate and chromium 
(III). Another variation on these filters showed some 
promise regarding removal rates for chromium (VI). 
An additional option is to mix GAC directly with the 
granular hydroxide composite to remove chlorine and 
halogenated methanes (e.g., DBPs). 

Ultraviolet (UV) Light
This technology uses UV radiation to inactivate microbes. 
The UV spectrum is divided into four regions, defined by 
wavelength expressed in nm: UV (100 to 200 nm), UV-
C (200 to 280 nm), UV-B (280 to 315 nm), and UV-A 